I iy
02 avp a5

Republic of Uganda

Ministry of Water and Environment

Directorate of Water Development

Rural Water Supply and Sanitation Department

Consultancy Services for Feasibility Study and Detailed
Engineering Design and Environmental Impact Assessments of
Piped Water Supply and Sanitation Systems in Selected 30no
Rural Growth Centres Across the Country

Lot 6: Kitenga RGC in Kaliro District, Bulange RGC in
Namutumba District, Lugala RGC in Namayingo District,

Bukizibu Bumwena and Nango RGCs in Mayuge District.

Contract No: MWE/CONS/16-17/00081/6

Detailed Design Report - Kitenga RGC

September 2020

STUDIO GALLI
INGEGNERIA

SGI Studio Galli Ingegneria

Head office: Via della Provvidenza, 13
[...]
equivalent standards. All materials in contact with the water: pipes, valves, fittings etc. shall be

durable and resistant to corrosive water.

4.1.5 Design Criteria

A summary of the key design parameters is given in Table 4-1 below.

Table 4-1: Design Criteria
Design Criteria Abbr_eviatic_)ns and Adopte:d D_esign
Dimensions Criteria

Baseline Data- Population

Design Horizon Years 20

Initial Year Year 2020

Design Year Year 2040

Population at Design Horizon P [inh.] 21,534

Maximum Day Demand mS/day 1,165
Hydraulic Criteria

Max Day Factor 1.3

Peak Hour Factor 2.0

Maximum flow velocities range in the pipes m/s 0.75-25

Maximum Head losses in the main pipes m/Km 10
Operating Pressures

Minimum in Distribution Network bar 1.0

Maximum in Distribution Network bar 6.0
Water Losses

In Distribution System (ufw) % of TotDaI Average Day 20%

emand

Intake & Treatment Plant Use % of Maximum Day Demand 5%
Pipe Material Selection

Large Diameter (>280mm OD) DI or Steel

Medium Size Diameter (100-280mm OD) uPvC

Small Size Diameter (< 90mm OD) HDPE
Minimum Pipe Cover

General Pipe Laying m ~0.9

Pipes laid below roads and reserves m 1.2
Storage Capacity

Sizing of Reservoirs- Balancing Storage % of Maximum Day Demand 30%

Sizing of Reservoirs- Emergency Storage (Firefighting) | % of Maximum Day Demand 10%
Other Design Criteria

Water Treatment Plant Operation Time hour/day 16

Pumping Stations Operation Time hour/day 16

Distribution System Operation Time hour/day 24

Water Treatment Quality Standards- Drinking Water Uganda (US - 201: 1994)

SGI-Studio Galli Ingegneria S.r.I/DR

4-20




Ministry of Water and Environment  Consultancy Services for Feasibility Study and Detailed Engineering Design and Environmental
Impact Assessments of Piped Water Supply and Sanitation Systems in Selected 30no Rural Growth Centres Across the Country: Lot 6:
Kitenga RGC in Kaliro District, Bulange RGC in Namutumba District, Lugala RGC in Namayingo District, Bukizibu Bumwena and
Nango RGCs in Mayuge District.

Detailed Design Report — Kitenga RGC September 2020

4.1.6 Design Economic Life

Annual maintenance cost factors of the various design components have been adopted from the DWD
Design Manual, 2013. Economic life has been adopted from previous studies. They are summarized in
Table 4-2 below.

Table 4-2 Annual Maintenance and Economic life of Design components
.. Maintenance Cost
Component Economic Life (Years) (% of Capital Cost)
Mechanical and Electrical Items 10 5%
Pipelines 30 1%
Structures and Site Works 40 1%
4.1.7 Demand

The design demand has been based upon the Ability to Pay (ATP) the tariff of UGX50/20 L. The
design demand for the year 2040 is 1,165m3/d. The system capacity is presented in Table 4-3 below.

Table 4-3: Water System Capacit

Quantity- | Quantity

Description 2040 - 2030 Comment
(m®d) (m*/d)
Maximum Day Demand 1,164.7 821.6 Maximum Day Demand
Maximum Day Demand plus 5%
Capacity of Intake and Treatment Works 1,222.9 862.7 for Treatment Plant and
Surrounding Community Use
Water Treatment Plant use 58.2 41.1 5% of Maximum Day Demand

Maximum Day Demand plus 5%

Capacity of Raw Water Transmission Main 1,222.9 862.7 for Treatment Plant

Maximum Day Demand for

Capacity of Treated Water Transmission Main 1,164.7 821.6 .
Kitenga

Source: Project Estimates

4.2 Detailed Design of Intake
4.2.1 Raw Water Intake Structure

The proposed type of intake is an Intake Well. The intake structure shall be formed from DN2000
precast reinforced concrete rings to accommodate the raw water pumps. A walkway will be provided to
the intake point from the shores and will be made of steel columns and an open grid decking. A DN
150 ST raw water pumping main shall be fixed to the walkway. The electrical switchgear for the pumps
will be housed in a weather proof and burglar proof console at the deck. The treatment plant will be
located adjacent to the intake.

Water will be abstracted directly from the lake via a submersible pump. It is crucial that the intake is
located as far from the bank as possible into the lake. If not, the bank mud that is stirred up by the
waves would be sucked in by the intake pipe. To this end, we recommend constructing an access bridge
extending into the lake depending on the high and low water levels as shown in Figure 4.1 overleaf,
while the Intake structure layout is presented as Drawing SGI-MWE-KIT-1.1.0. The picture overleaf
shows the completed intake structure in question which was recently constructed in one of the projects
in the country.

SGI-Studio Galli Ingegneria S.r.I/DR 4-21




Ministry of Water and Environment ~ Consultancy Services for Feasibility Study and Detailed Engineering Design and Environmental
Impact Assessments of Piped Water Supply and Sanitation Systems in Selected 30no Rural Growth Centres Across the Country: Lot 6:
Kitenga RGC in Kaliro District, Bulange RGC in Namutumba District, Lugala RGC in Namayingo District, Bukizibu Bumwena and
Nango RGCs in Mayuge District.

Detailed Design Report — Kitenga RGC September 2020

Figure 4.1: Proposed Intake Structure

prasEire pips b Weatrmenl plant

| |
|

|

0

Intake from Lake Intake from Laks

Picture 4.1:  Intake Structure with raw water pipe Picture 4.2: Completed structuré with security

on side of access bridge. cage installed
4.2.2 Raw Water Transmission Mains

The Raw Water Transmission main will be DN150 DI PN 6 from the intake to the aerators. The total
length will be 1143m. The main will have the capacity to deliver 76.43m%hr which is the ultimate year
(2040) demand.

The transmission main was designed using Hazen-Williams Formula and a spread sheet was used to
design the main requirements in the ultimate design year of 2040. The formula is as follows:
Q = K*C*A*R"0.63*S"0.54
Where: = Discharge in the section (m3/s)
Hazen Williams roughness coefficient (unit less)
140
Flow area m?
Friction slope (m /m)
Constant (0.85 for Sl)
Hydraulic radius (m)
4R
Where:R = Hydraulic radius (m)

Q
C
C
A
S
K
R

O
1

SGI-Studio Galli Ingegneria S.r.I/DR 4-22



Ministry of Water and Environment  Consultancy Services for Feasibility Study and Detailed Engineering Design and Environmental
Impact Assessments of Piped Water Supply and Sanitation Systems in Selected 30no Rural Growth Centres Across the Country: Lot 6:
Kitenga RGC in Kaliro District, Bulange RGC in Namutumba District, Lugala RGC in Namayingo District, Bukizibu Bumwena and
Nango RGCs in Mayuge District.

Detailed Design Report — Kitenga RGC September 2020

D

Diameter (m)

The design details are indicated in Table 4-4. It can be seen that the velocity is acceptable as it is within
the range of 0.75-2.5 m/s and the surge pressures are also acceptable.

Table 4-4: Raw Water Transmission Design
Parameter Raw Water Pumping Main

Demand- 2040 (m®/day) 1,164.68
Treatment Plant Use (5%) (m®/day) 58.23
Total Amount of Water Abstracted (m?/day) 1,222.92
Hours of Pumping (hr) 16
Efficiency (%) 60.0%
Required Delivery (m3/hr) 76.43
Required Delivery (m3/s) 0.0212
Pump Installation Level (m amsl) 1030.000
Inlet Level (m amsl) 1043.000
Static Lift (m) 13.0
Hazen Williams Coefficient, Cwh (C) 140
Pipe Details DN150 ST PN6
Pipe Diameter ND (mm) 150.00
Pipe Diameter ND (m) 0.150
Velocity (m/s) 1.201
Flow in Pipe (m%/s) 0.0212
Length of Pipe (m) 1520
Friction Loss (m) 141
Fittings losses - 10% (m) 14
Total Friction Loss (m) 14.1
Total Head (m) 28.6
Head Used (m) 29
Power (kW) 10.1
Source: Project Estimates

4.2.3 Raw Water Pumps

The proposed raw water pumps will be the submersible type installed in the intake water well. It is
proposed to have a single duty pump and one stand by pump. There will be a local control point and
power supply will be from the water treatment plant. Raw Water pumps have been sized for the
demand of 2030 due to an economic life of only 10 years. The proposed pumping head is shown in
Table 4-4.

4.3 Detailed Design of the Treatment Plant

The capacity of the treatment works is 862.69 m3/d (53.92m3/hr) inclusive of 5% plant use and is sized
for the intermediate year (2030) maximum day. The plant will operate for 16 hours per day in the
ultimate year of 2040.

4.3.1 Choice of Treatment Process

To evaluate the suitability of Lake Kyoga to supply safe water and to be able to design an appropriate

treatment system; water samples were taken from the proposed water intake points. The water quality
was analysed at the NWSC Central laboratory in Bugolobi. The raw water quality parameters that were

SGI-Studio Galli Ingegneria S.r.I/DR 4-23



Ministry of Water and Environment  Consultancy Services for Feasibility Study and Detailed Engineering Design and Environmental
Impact Assessments of Piped Water Supply and Sanitation Systems in Selected 30no Rural Growth Centres Across the Country: Lot 6:
Kitenga RGC in Kaliro District, Bulange RGC in Namutumba District, Lugala RGC in Namayingo District, Bukizibu Bumwena and
Nango RGCs in Mayuge District.

Detailed Design Report — Kitenga RGC September 2020

analysed included pH, Electrical Conductivity, Apparent Colour, Turbidity, Total Suspended Solids,
Total Dissolved Solids, Alkalinity (total as CaCO3), Hardness (total as CaCO3) and the Jar test.

e Alkalinity is important in determining a surface water's ability to neutralize acidic pollution

e The jar test is used to determine dosage requirements for chemicals added to remove small
particulates from water.

A comparison of the analysis results against the established national standards for potable water in
Uganda shows that the water samples meet the standards except the highlighted parameters presented
in Table 4-5 below and the certificates of analysis are attached under Annex 8.3.

Table 4-5: Raw Water Quality Analysis Failed Parameters

Parameter Units | Sampled Water Value WL Cgfsgtable Possible Impact to User

pH - 6.8 6.5-8.5 High: Taste; Low: Corrosion
Electrical Conductivity pS/cm 223 2500 Taste

Apparent Colour PtCo 292 15 Aesthetics, taste

Turbidity NTU 19.7 10 Aesthetics, taste

Total Suspended Solids mg/I 56 0 Aesthetics

Total Dissolved Solids mg/l 142.7 1200 Taste, corrosion & encrustation
Alkalinity: total as CaCOs mg/l 100 500

Hardness: total as CaCOs mg/l 58 500 Scaling of pipes and equipment
Jar Test (Flocculation pilot Experiments) | mg/I 10 Optimum dose

Calcium mg/I 12.8 75

Magnesium mg/l 6.24 50

Bi Carbonate: as CaCOs3 mg/I 122 500 g??gg%q;g# r;wo;‘grmatlon and use
Fluoride mg/I 0 <15 Dental & Skeletal fluorisis

Iron: Total mg/l 0.17 <1.0 Taste & colour attaining
Sulphate mg/I 6 200 Taste & gastrointestinal irritation
Chloride mg/l 10 250 Taste

Nitrate- N mg/I 0.03 5 Blue Baby syndrome

Source: Project Studies

The sample displayed values above the Max Acceptable Values for the parameters of Colour,
Turbidity, and Suspended Solids. The water treatment processes required will therefore emphasises
the removal of the total suspended solids (TSS) and colour through aeration, coagulation, flocculation,
sedimentation and filtration as seen in the table below.

Table 4-6: Raw Water Treatment Process
Water quality parameter | Treatment- Process
Colour Aeration, Clarification & Rapid Sand filtration
Turbidity Clarification & Rapid Sand filtration
Total Suspended Solids Coagulation, flocculation, sedimentation
Faecal coliform Chlorination - disinfection tanks
pH (affects the type of coagulant)

The treatment flow process is shown in Figure 4.2 overleaf.

SGI-Studio Galli Ingegneria S.r.I/DR 4-24




Ministry of Water and Environment  Consultancy Services for Feasibility Study and Detailed Engineering Design and Environmental
Impact Assessments of Piped Water Supply and Sanitation Systems in Selected 30no Rural Growth Centres Across the Country: Lot 6:
Kitenga RGC in Kaliro District, Bulange RGC in Namutumba District, Lugala RGC in Namayingo District, Bukizibu Bumwena and
Nango RGCs in Mayuge District.

Detailed Design Report — Kitenga RGC September 2020

Figure 4.2: Treatment Flow Process

Screen
Surface Water II
Rapid Mix
Coagulation
Flocculation
Basin
Sedimentation Disinfection
Basin
Rapid Sand Potable Water
| Sludge | Filter Storage
4.3.2 Multiple Platform Aerator

During aeration, the water will pass over the cascades where it will be oxidised. One Multiple Platform
Aerator containing three circular platforms is proposed. The Aerator will receive the raw water from
the DN150mm raw water pumping main through a vertical inlet pipe and bellmouth from where it will
cascade over three platforms of increasing diameters. The square collection chamber at the bottom is
connected to the Rapid Mixing Chamber via a weir. The design parameters for the Aerator are given in
Table 4-7 below.

Table 4-7 Aerator Design Parameters
Units | Value
m®/day | 862.69
Water Flow to Treatment Plant m3hr | 53.92
m/s 0.01
Number of Trays Nr 3
Water Fall between Trays mm 450
Difference in Height between Trays floor and soffit of upper floor slabs mm 300
Height of Tray Copings mm 150
Increase in Diameter with each Tray mm 200
Internal Wall Clearance of Collection Chamber from Bottom Tray mm 400
Thickness of Tray Slabs mm 150
Internal Height Clearance from Collection Chamber Floor Slab to Bottom Tray | mm 1500
Height of Aerator from Floor Slab to Bellmouth mm 3000
Internal Diameter of Tray 1- Top Tray mm 700
Internal Diameter of Tray 2- Middle Tray mm 900
Internal Diameter of Tray 3- Bottom Tray mm 1100
Internal Width of Aerator Collection Chamber mm 3000
Internal Depth of Aerator Collection Chamber mm 1500
Internal Diameter of Centre Column mm 450

The Aerator pipe work sizes will be as follows:

a) Inlet - DN 150,
b) Drain - DN 100.

SGI-Studio Galli Ingegneria S.r.I/DR 4-25



Ministry of Water and Environment  Consultancy Services for Feasibility Study and Detailed Engineering Design and Environmental
Impact Assessments of Piped Water Supply and Sanitation Systems in Selected 30no Rural Growth Centres Across the Country: Lot 6:
Kitenga RGC in Kaliro District, Bulange RGC in Namutumba District, Lugala RGC in Namayingo District, Bukizibu Bumwena and
Nango RGCs in Mayuge District.

Detailed Design Report — Kitenga RGC September 2020

4.3.3 Chemical Dosing

Chemical dosing will be done in a purpose built unit as given in Drawing SGI-MWE-KIT-3.7.0 series.
A chemical house of dimensions 18.7 m x 7.2 m will be constructed and will house the following: -

e Soda Ash mixing and dosing
e Alum mixing and dosing

e Chlorine mixing and dosing
e Chemical stores.

Chemical mixing will be carried out in the building. Six acid resistant ceramic tile lined reinforced
concrete mixing tanks have been proposed. The volumes are as follows:

e Soda Ash mixing - 2x 500 litres
e Alum Mixing - 2x 500 litres
e Chlorine Mixing - 2x 500 litres

The jointing material for the mixing tanks shall be acid resistant, and the concrete and mortar shall be
made from sulphate resistant cement. Each chemical mixing tank will have the following components;

e Make up water sufficient to fill up each tank in 30 minutes, overflow, discharge and drain pipe
work and valves

e level indicator in each tank

e a GRP dissolving tray complete with stainless steel mesh suitable for use with kibbled or block
chemicals

e agitation to allow rapid solution of chemicals by vertical electrically driven mixers. Mixers shall
be made from corrosion resistant materials.

Three sets of dozers have been provided for in the chemical house to dose the chemical solutions from
the mixing tanks. The chemicals will be dosed at locations as indicted in the process diagram. All the
dozers shall be positive displacement pumps, and shall operate on a duty/standby basis, capable of
handling corrosive fluids.

The chemical stores shall be well ventilated, and all the doors shall be made from corrosion resistant
material, preferably timber. After the dosing of aluminium sulphate, rapid mixing will follow.

4.3.4 Rapid Mixing Chamber

Rapid mixing of Alum in the water will be effected in the mixing chamber. The mixing chamber is a
horizontal flow baffled channel containing baffle walls. Movement of the water round the ends of the